61B850P

PARTS SERIQUS
MANUAL 2M==




52”7 MID-CUT
SECTION




52” Mip-Cut DeECcK ASSEMBLY

SEE NOTE A

112B X 14
—
ﬂfy IR
112A



52" Mid-Cut
Deck Assembly

# PART NO. QTY DESCRIPTION
1 582139 1 DECK WELDMENT 52 MC
2 582020 1 52" SUB-PLATE WELDMENT
3 583111 3 SPINDLE HOUSING
4 583112 3 SPINDLE SHAFT
5 104511 3 3/4"-16 HEX NUT
6 363350 6 BEARING - BLADE SPINDLE
7 105010 3 3/4" LOCK WASHER
8 105269 3 3/4" SAE FLAT WASHER
9 583110 3 PULLEY SPACER
10 583107 3 PULLEY - SPINDLE 5 3/4"
11 583108 3 5/8" SPRING DISC WASHER
12 100351 1 5/8"-11 X 8 1/2" HEX BOLT
13 583109 9 BLADE SPACER
14 823004 3 18" HI LIFT BLADE
15 583113 3 BEARING SPACER TUBE
16 603023 1 ANTI-SCALP ROLLER
17 523084 2 REAR DECK ROLLER
18 523329 3 FLOATING IDLER - FLAT
19 104261 3 5/8"-11 NYLOC NUT
20 100346 2 5/8"-11 X4 1/2" HEX BOLT
21 822088 2 WIDE WHEEL YOKE
22 363187 4 1" FLANGE BEARING
23 823220 2 WIDE TAIL TIRE ( COMPLETE )
23A 823339 X TIRE (13 X6.5X6)
23B 823338 X FRONT RIM W/ VALVESTEM
24 100352 2 5/8"-11 X 9" HEX BOLT
25 104261 2 5/8"-11 NYLOC NUT
26 823245 2 AXLE TUBE <WTW>
27 822144 1 DECK IDLER ARM W/BUSHING
28 363007 1 3/4 FLANGE BUSHING
29 107511 1 3/8"-16 X 2" CARRIAGE BOLT
30 105260 8 3/8" FLAT WASHER
31 104257 16 3/8"-16 NYLOC NUT
32 100275 1 5/16"-18 X 1 1/2" HEX BOLT
33 109001 2 5/16"-18 WHIZLOCK NUT
34 104256 36 5/16"-18 NYLOC NUT
35 109007 2 3/8"-16 WHIZLOCK NUT
36 105258 9 5/16" FLAT WASHER
37 107503 10 5/16"-18 X 3/4" CARRIAGE BOLT
38 107509 5 5/16"-18 X 1" CARRIAGE BOLT
39 100274 12 5/16"-18 X 1 1/4" HEX BOLT
40 363080 1 EYEBOLT - RIGHT
41 523094 1 SPRING MOUNT - DECK
42 583087 1 DECK GEAR BOLX
43 523371 1 3/4" TAPER BUSHING
44 363216 1 TAPER LOCK SHEAVE
45 100291 1 3/8"-16 X 3/4" HEX BOLT
46 105005 4 5/16" LOCK WASHER
47 107255 1 3/16" X 1" KEY
48 363145 2 1" CLAMP COLLAR




52" Mid-Cut

Deck Assembly

# PART NO. QTY DESCRIPTION
49 363187 2 1" FLANGE BEARING
50 582021 1 HEIGHT ADJUSTMENT BRACKET
51 822141 1 DECK HEIGHT BAR W/BUSHING
52 253059 1 ENGAGMENT BUSHING
53 822062 1 DECK HEIGHT HANDLE W/GRIP
54 823312 1 GRIP
55 823149 1 HANDLE ROD
56 823093 1 3/8" CLAMP COLLAR
57 100252 6 1/4"-20 X 3/4" HEX BOLT
58 105004 2 1/4" LOCK WASHER
59 523028 1 ASSIST SPRING
60 823243 1 52" FC DECK BELT
61 423175 1 PUMP IDLER PIVOT
62 823155 2 CASTER ROD
63 105006 2 3/8" LOCK WASHER
64 100297 1 3/8"-16 X2 1/4" HEX BOLT
65 582128 1 LIFT BAR WELDMENT 52 MC
66 583422 1 NUT-CUT GAGE
67 482017 1 GRASS DEFLECTOR
68 100300 4 3/8"-16 X 3" HEX BOLT
69 100301 4 3/8"-16 X 3 1/4" HEX BOLT
70 100251 2 1/4"-20 X 5/8" HEX BOLT
71 100273 2 5/16"-18 X 1" HEX BOLT
72 823330 4 CASTER ARM PIVOT
73 823090 4 CASTER BAR PIVOT
74A 582053 1 LEFT HAND CASTER ARM
74B 582051 1 RIGHT HAND CASTER ARM
75 582141 1 BELT SHIELD 52 MC RIGH HAND
76 582059 2 CASTER BAR WELDMENT
77 823150 2 COMPRESSION SPRING
78 822040 1 DECK TUBE WELDMENT
79 583074 2 ROLLER MOUNT
80 100298 2 3/8"-16 X2 1/2" HEX BOLT
81 582176 1 CUT GAGE WELDMENT
82 753028 4 KNOB
83 107516 2 3/8"-16 X 2 1/4" CARRIAGE BOLT
84 107513 3 3/8"-16 X 3" CARRIAGE BOLT
85 593074 1 IDLER SPRING
86 823153 2 CASTER ROD SPACER
87 823159 2 SPRING SLIDE ( SEE NOTE A)
88 100030 2 3/8"-16 X 3" TAP BOLT
89 822132 1 DECK HEIGHT PIVOT
90 823333 2 DECK ATTACH PIN
91 108001 3 3/16" QUICK PIN
92 823200 1 STEP TREAD
93 107502 2 1/4"-20 X 3/4" CARRIAGE BOLT
94 104255 2 1/4"-20 NYLOC NUT
95 823314 2 TUBE SADDLE SPACER
96 483017 2 RIGHT HAND IDLER SPACER




52" Mid-Cut
Deck Assembly

# PART NO. QTY DESCRIPTION
97 823157 2 | CASTERROD END
98 105260 2 | 5/8"HEAVY WASHER
99 823210 2 | 1/2"X 2" CLEVISPIN
100 106763 2 | 1/8"COTTERPIN
101 108510 4 | 7/8"E-RING
102 109026 1 1/2" X 2" DETENT PIN
103 823209 1 1/2"X 1 1/2" CLEVIS PIN
104 363161 2 | BELT COVER CAP
105 823211 2 | 1/2"X2 1/2"RING PIN
106 582136 1 FRONT AXLE 52 MC
107 582143 1 BELT SHIELD 52 MC LEFT HAND
108 583420 1 POINTER CUT GAGE
109 100358 3 | 5/8"-11x 2 1/4" HEX BOLT
110 583106 3 | BLADE SPINDLE ASSY
111 373089 1| 3/8" RETAINING WASHER
112A 592006 1 | SPRING RETAINER
112B 363007 1 | FLANGE BUSHING
113 593096 1 | GEARBOX TRUSS
114 106778 2 | 316X 11/2" COTTLER PIN
115 107255 1 KEY - 3/16" X 1"
NOTES:
A PREFORMANCE UPGRADE FOR DECK SPRING ASSY. REQUIRES ITEM 112.

BOTH SIDES NEED BE UPGRADED AT THE SAME TIME.




52” Mid-Cut Mainframe Assembly




[ 1] -
52" Mid-Cut z 3 3
. X 5 X
Mainframe Assembly gk
N & W
# PART NO. QTY DESCRIPTION N
1A 523370 1 ELECTRIC CLUTCH - MS X
1B 823165 1 ELECTRIC CLUTCH - MS X
1C 583518 1 ELECTRIC CLUTCH - MS X
2 523322 2 CLUTCH SPACER
3 363075 1 ROUND BELT GUIDE
4 523063 1 ENGINE DRAIN ADAPTER
5 523064 1 ENGINE DRAIN LINE
6 523065 1 ENGINE DRAIN PLUG
7 753027 1 3/8" DISC SPRING WASHER
8 109019 1 10MM-1.5 X 30MM HEX BOLT
9 423068 1 CLUTCH WASHER
10 100512 2 5/16"-24 X 1" HEX BOLT
11 363226 4 DISC SPRING WASHER
12 363080 1 RIGHT EYEBOLT
13 593074 1 IDLER SPRING - HH
14 483025 1 RIGHT HAND IDLER PULLEY
15 483017 1 RIGHT HAND IDLER SPACER
16 104257 30 3/8"-16 NYLOC NUT
17 422025 1 TENSIONER W/BUSHING
X 523111 X BUSHING ( SERVICE )
18 100297 1 3/8"-16 X 2 1/4" HEX BOLT
19 823030 1 IDLER PIVOT
20 582043 1 ENGINE BASE
21 100252 2 1/4"-20 X 3/4" HHCS
22 107259 1 14" X 14" X 1" KEY
23 363215 1 TAPER LOCK HUB
24 363216 1 TAPER LOCK SHEAVE
25 823032 2 2BOLT FLANGE BEARING
27 100311 4 7/16"-14 X 1 1/4" HEX BOLT
28 104258 4 7/16"-14 NYLOC NUT
29 583080 1 1" POWER SHAET - MC
30 523414 1 1" YOQKE
31 523415 2 CRQSS
32 593075 1 YOKE SHAET
33 583481 1 YOKE TURE
34 823372 1 3/4" YOKE.
35 593064 1 COMPLETE PTO SHAFT
38 103295 2 3/8"-168 X 1/2" SET SCREW.
37 823066 2 BRACE ROD - LOWER
38 105006 B 3/8" LOCKWASHER
39 100292 23 3/8"-16 X 1" HEX BQLT
40 SEE HYDRAULIC ILLUSTRATION
41 823050 1 DECK ARM SHAET
42 822036 2 DECK ARM
43 822090 2 DCK ARM SWVL \W/ZERK
44 823015 4 DECK ARMWASHER
45 108502 2 SNAP RING
46 111004 12 1/4"-28 GREASE ZERK
47 583120 2 ERONT PIVOT ROLLER (RFF QNI V)




n H
52" Mid-Cut z % 3
. ¥ o ¥
Mainframe Assembly g E
N @& W
# PART NO. QTY DESCRIPTION o
47A 583464 2 FRONT ROLLER
47B 583490 2 FRONT ROLLER TUBE
49 100298 2 3/8"-16 X2 1/2" HEX BOLT
50 582006 1 FRONT FRAME
51 582029 1 FOOT PLATE
52 823042 3 FOOT PLATE TREAD
53 100295 4 3/8"-16 X 1 3/4" HEX BOLT
54 823140 1 PARK SHAFT
55 SEE HYDRAULIC ILLUSTRATION
56 582041 1 LEFT HAND FRAME RAIL
57 582039 1 RIGHT HAND FRAME RAIL
60 583168 2 KNOB 5/16" STUD
61 582078 1 FRONT GUARD - KAW
62 109030 2 5/16" RETAINING CLIP
63 822146 1 REAR COVER
64 823335 2 REAR COVER STRAP
65 583221 1 REAR COVER - KAW
66 753028 2 KNOB
67 583191 2 1" SQ. TUBE PLUG
68 582061 1 ENGINE GUARD - REAR
69A 523374 1 CLUTCH BELT
69B 823267 1 CLUTCH BELT
69C 583517 1 CLUTCH BELT
70 363145 1 1" CLAMP COLLAR
NOTE:
A CONTACT ENGINE MFG FOR ALL ENGINE & RADIATOR PARTS NOT

SHOWN. ENCORE MFG DO NOT SERVICE THESE PARTS!




52” Mid-Cut Seat Frame Assembly




52" Mid-Cut
Seatframe Assembly - ZP Series

# PART NO. QTY DESCRIPTION
1 583154 2 | FUEL TANK
2 393042 2 | GROMMET
3 583183 2 | FUEL TANK ADAPTER
4 523283 1 | HOUR METER
5 523278 2 | SEAT SPRING
6 583438 2 | ADJUSTMENT PLATE
7 104752 4 | 5/16"-24 JAM NUT
8 823221 4 | 10MM BALL STUD
9 583415 2 | DAMPENER CONTROL
10 583046 2 | TANK MOUNT
11 153045 2 | 5/16" PUSH NUT
12A 583065 1 | RIGHT FENDER
12B 583064 1 | FENDER - LEFT-MC
13 104257 2 | 3/8"-16 NYLOC NUT
14 363165 1 | HAIRPIN COTTER
15 523044 1 | SEAT CABLE
16 523105 1 | SEAT HINGE
17A 582110 1 | LEFT HAND PIVOT W/BUSHING
17B 582109 1 | RIGHT HAND PIVOT W/BUSHING
18 253059 2 | ENGAGEMENT BUSHING
19 822054 1 | SEAT FRAME WELDMENT
20 583028 1 | FRONT - SEAT FRAME
21 822058 1 | SEAT PLATE
22 373089 2 | RETAINING WASHER
23 523222 2 | CONTROL LEVER ANGLE
24 582048 1 | PARKLEVER W/GRIP
25 363105 1 | IDLER BUSHING (PLTD)
26 583140 1 | LEFT HAND DRIVE ROD
27 423160 2 | 5/16"-24 BALL STUD
28 453082 2 | 5/16" ROD END (M)
29 583138 1 | RIGHT HAND DRIVE ROD
30 823132 1 | PARK BRAKE LINK
31 363029 2 | 5/16" ROD SWIVEL
32A 582084 1 | LEFT HAND PIVOT
32B 582082 1 | RIGHT HAND PIVOT
33 822075 2 | DRIVE BLOCK W/ZERK
34 111004 2 | 1/4"-24 ZERK
35 363024 4 | COMPRESSION SPRING
36 104259 4 | 1/2"-13 NYLOC NUT
37 105264 2 | 1/2" FLAT WASHER
38 100275 2 | 5/16"-18 X 1 1/2" HEX BOLT
39 109001 8 | 5/16"-18 WHIZ LOCK NUT
40 105260 6 | 3/8" FLAT WASHER
41 109015 8 | 1/4"-20 NUT CLIP
42 363257 2 | FUEL CAP w/GASKET
43 583050 1 | FUEL VALVE
44 101039 5 | #10-28 X 5/8" SCREW
45 104252 4 | #10-28 NYLOC NUT
46 103004 2 | 1/4" X 14 3/4" SELF TAPPING SCREW
47 102000 7 | #12-24 THREADED CUTTING SCREW




52" Mid-Cut
Seatframe Assembly - ZP Series

# PART NO. QTY DESCRIPTION
48 100252 8 1/4"-20 X 3/4" HEX BOLT
49 100254 8 1/4"-20 X 1" HEX BOLT

50 109000 8 1/4"-20 WHIZ LOCK NUT

51 100271 8 5/16"-18 X 3/4" HEX BOLT
52 100273 2 5/16"-18 X 1" HEX BOLT

53 583091 2 ARM REST PAD KIT
53A 583242 1 ARM REST PAD - LEFT
53B 583243 1 ARM REST PAD - RIGHT
54 104256 20 5/16"-24 NYLOC NUT

55 523030 1 SEAT SWITCH

56 363113 4 WHEEL PULLEY SPACER (PLTD)
57 105258 11 5/16" FLAT WASHER

58 583089 1 SEAT CUSHION

59 583090 1 BACK CUSHION

60 100274 2 5/16"-18 X 1 1/4" HEX BOLT
61 583077 1 SEAT - LT. GRAY W/LOGO
62 523033 2 HANDLE PLUG

63 100303 1 3/8"-16 X 4" HEX BOLT

64 100305 2 3/8"-16 X 4 1/2" HEX BOLT
65 104257 3 3/8"-16 NYLOC NUT

66 523032 2 HANDLE GRIP

67 363201 4 FUEL TANK PAD

68 523017 2 HANDLE
68A 522100 X HANDLE ASSY W/GRIP (COMPLETE )
69 363098 5 FUEL LINE CLAMP
70A 583054 1 BACK PLATE LH - TANK
70B 583052 1 BACK PLATE RH - TANK
71A 582065 1 FUEL TANK SADDLE - LH
71B 582045 1 FUEL TANK SADDLE - RH
72A 583186 1 FUEL LINE LH
72B 583185 1 FUEL LINE RH

73 583037 1 CONTROL PANEL
74A 583254 1 RH LEVER LOCK
74B 583256 1 LH LEVER LOCK

75 104255 2 1/4"-20 NYLOC NUT

76 107520 2 5/16"-18 X 3/4" HEX BOLT
77 583188 1 BATTERY MOUNT

78 583519 FULL SUSPENSION SEAT




52” Mid-Cut Small Pump Hydro Assembly




" H
52" Mid-Cut z % 3
X 5 X
Small Hydro Pump Assembly : ;B
N5 &
# PART NO. QTY DESCRIPTION o
1 103023 10 LUG NUT
2 104511 2 WHEEL NUT
3 583055 2 DRIVE WHEEL ( COMPLETE )
3A 583059 X DRIVETIRE (24 X12X12)
3B 583487 X BAR LUG TIRE (23 X 10.5 X 12)
3C 583058 X RIM W/ VALVESTEM
4 582008 2 WHEEL HUB
5 583325 2 WHEEL MOTOR - MP14
S5A 583520 X SEAL KIT - MP14
7 582002 1 RIGHT HAND MOTOR MOUNT
7 582004 1 LEFT HAND MOTOR MOUNT
8 523058 4 90 DEGREE MOTOR ADAPTER
9 583379 1 RIGHT HAND OUTSIDE LINE - STEEL(52")
10 583378 1 RIGHT HAND INSIDE LINE - STEEL(52")
11 583380 1 LEFT HAND INSIDE LINE - STEEL(52")
12 583381 1 LEFT HAND OUTSIDE LINE - STEEL(52")
13 583241 2 PUMP TO PUMP HOSE
15 423066 1 PUMP TO FILTER HOSE(52")
16 453129 1 PUMP TO TANK SUPPLY HOSE
17 453106 2 SWIVEL TEE
18 583391 2 90 DEGREE INLET ADAPTER
19 583126 4 STRAIGHT ADAPTER
20 453074 2 90 DEGREE ADAPTER
21 453087 2 PUMP- 10L
21A 453146 X PUMP SEAL KIT - 10L
22 583382 2 PUMP PULLEY
23 423178 2 15 MM TAPER HUB
24 453102 2 PUMP KEY
25 100252 2 1/4"-20 X 3/4" HEX BOLT
26 823104 2 CONTROL BAR
27 100257 4 1/4"-20 X 1 3/4" HEX BOLT
28 453090 2 CLAMP BAR
29 104255 6 1/4"-20 NYLOC NUT
30 583132 1 SUCTION SCREEN
31 583129 1 FILTER ADAPTER(52")
32 423064 1 FILTER HEAD
33 423063 1 HYDRO OIL FILTER (NO CROSS REF AVAIL)
34 583406 1 OIL BREATHER CAP(52")
35A 583384 1 OIL TANK(52")
358 582149 1 OIL TANK MOUNT(52")
36 423065 1 OIL EYE
37 583217 1 PUMP PULLEY - KAW
38 583385 1 PUMP BELT SML PUMP XXX
39 583390 2 | BRAKE ROD(52")
40 422049 1 BRAKE CRANK
41 373086 1 BLADE SPACER
42 104256 6 5/16" PUSH NUT
43 104256 20 5/16" NYLOC NUT
44 105258 2 5/16" FLAT WASHER
45 523024 2 DECK DR. SPRING




" H
52" Mid-Cut z % 3
X 5 X
Small Hydro Pump Assembly : ;B
N5 &
# PART NO. QTY DESCRIPTION o
46 423130 2 PARK BRAKE SWIVEL
47 523112 2 5/16" CLAMP COLLAR
48 363177 2 3/8" PUSH NUT
49 583190 2 BRAKE ARM
S0A 583038 1 RIGHT HAND BRAKE CALIPER
50B 583039 1 LEFT HAND BRAKE CALIPER
50C 583511 X BRAKE PAD KIT
o1 583040 2 CALIPER MOUNT
52 100339 8 1/2"-13 X 6" HEX BOLT
53 100300 2 3/8"-16 X 3" HEX BOLT
54 104257 32 3/8" NYLOC NUT
56 583328 1 PUMP PLATE -MCBDP10
58 105260 13 3/8" FLAT WASHER
59 823351 1 PUMP DRIVE IDLER
60 523277 1 IDLER SPACER
61 422025 1 TENSIONER W/BUSHING
X 523111 X BUSHING ( SERVICE )
62 107501 2 3/8"-16 X 2" CARRIAGE BOLT
65 373089 2 RETAINING WASHER
66 423175 1 IDLER PIVOT
68 583144 1 PUMP IDLER SPRING
70 109007 2 3/8"-16 WHIZLOCK NUT
71 393070 1 IDLER SPACER
73 583274 1 FRONT DRIVE ADAPTER




52” Mid-Cut Electrical Section




[ 1] -
52" Mid-Cut z 3 3
. . X 5 X
Electrical Section g I
N @& W
# PART NO. QTY DESCRIPTION o
1 523037 1 CHOKE CABLE
2 101039 6 #10 - 24 X 5/8" PAN HEAD BOLT
3 104252 6 #10-24 NYLOC NUT
4A 583212 1 WIRE HARNESS X
4B1 583177 1 WIRE HARNESS X
4B2 583495 1 ENGINE WIRE HARNESS X
4C 583484 1 ENGINE WIRE HARNESS X
5 523145 1 20 AMP FUSE
6 523146 1 15 AMP FUSE
7 523147 1 10 AMP FUSE
8 523042 2 RELAY
9 423027 1 IGNITION SWITCH ASSEMBLY
10 823193 1 NEUTRAL SWITCH
11 823194 1 ALARM
12 423142 1 12 VOLT BATTERY
13 423172 2 BATTERY HOLD DOWN
14 423011 1 BATTERY HOLD DOWN ANGLE
15 423158 3 TERMINAL INSULATOR
X 823199 1 BATTERY BOOT - POS.
16 109017 2 1/4"-20 WING NUT
17 523031 1 PTO SWITCH
18 101252 2 #5-40 X 1" SCREW
19 104520 2 #5-40 NUT
20 523038 1 THROTTLE CABLE
21 523034 1 PARK BRAKE SWITCH
22 823196 1 POSITIVE CABLE
23 823197 1 NEGATIVE CABLE
24 523036 3 WARNING LIGHT
25 583030 1 BACK PLATE CONTROL PANEL
26 423030 1 SAFETY MODULE X] X




61” MID-CUT
GAS ENGINE
OPTION
SECTION




61” Mid-Cut Deck Assembly

SEE NOTE A

119A



61" Mid-Cut
Deck Assembly

# PART NO. QTY DESCRIPTION
1 582016 17 | 61" MC DECK WLDMNT
2 582012 1 | 61" MC DECK CHANNEL
3 583111 3 | SPINDLE HOUSING
4 583112 3 | SPINDLE SHAFT
5 104511 3 | 3/4"-16 HEX NUT
6 363350 6 | BEARING - BLADE SPINDLE
7 105010 3 | 3/4" LOCK WASHER
8 105269 3 | 3/4" SAE FLAT WASHER
9 583110 3 | PULLEY SPACER
10 583107 3 | SPINDLE PULLEY -5 3/4"
11 583108 3 | 5/8" SPRING DISC WASHER
12 100351 1 | 5/8"-11 X 8 1/2" HEX BOLT
13 583109 9 | BLADE SPACER
14 823006 3 | 21.0" HILIFT BLADE
15 583113 3 | BEARING SPACER TUBE
16 603023 1 | ANTI-SCALP ROLLER
17 523084 2 | REARDECK ROLLER
18 523329 3 | FLTG.IDLER - FLAT
19 104261 3 | 5/8"-11 NYLOC NUT
20 100346 2 | 5/8"-11 X4 1/2" HEX BOLT
21 822088 2 | WIDE TAIL WHEEL STRUT
22 363187 4 | 1"BEARING
23 823220 2 | WIDE TIRE ASSY (COMPLETE )
23A 823339 X | TIRE(13X6.5X6)
23B 823338 X | FRONT RIM W/ VALVESTEM
24 100352 2 | 5/8"-11 X 9" HEX BOLT
25 104261 2 | 5/8"-11 NYLOC NUT
26 823245 2 | AXLE TUBE
27 822144 1 DECK IDLER ARM W/BUSHING
28 363007 1 | 3/4 FLNG. BUSHING
29 107511 1 | 3/8"-16 X 2" CARRIAGE BOLT
30 105260 8 | 3/8" FLAT WASHER
31 104257 16 | 3/8"-16 NYLOC NUT
32 100275 1 | 5/16"-18 X 1 1/2" HEX BOLT
33 109001 2 | 5/16"-18 WHIZLOCK NUT
34 104256 36 | 5/16"-18 NYLOC NUT
35 109007 2 | 3/8"-16 WHIZLOCK NUT
36 105258 9 | 5/16" FLAT WASHER
37 107503 10 | 5/16"-18 X 3/4" CARRIAGE BOLT
38 107509 5 | 5/16"-18 X 1" CARRIAGE BOLT
39 100274 12 | 5/16"-18 X 1 1/4" HEX BOLT
40 363080 1 RIGHT EYE BOLT
41 523094 1 | SPRING MT.-DECK
42 583087 1 DECK - GEAR BOX
43 523371 1 | 3/4" TAPER HUB
44 523096 1 | 5" TAPERED PULLEY
46 105005 4 | 5/16" LOCK WASHER
47 107255 1 | 3/16" X 1"KEY
48 363145 2 | 1" CLAMP COLLAR
49 363187 2 | 1"FLANGE BEARING




61" Mid-Cut
Deck Assembly

# PART NO. QTY DESCRIPTION
50 582021 1 HEIGHT ADJUSTMENT BRACKET
51 822141 1 DECK HEIGHT BAR W/BUSHING
52 253059 1 ENGAGEMENT BUSHING
53 822062 1 DECK HEIGHT HANDLE W/GRIP
54 823312 1 GRIP
55 823149 1 HANDLE ROD
56 823093 1 3/8" CLAMP COLLAR
57 100252 6 1/4"-20 X 3/4" HEX BOLT
58 105004 2 1/4" LOCK WASHER
59 523028 1 ASSIST SPRING
60 823242 1 61" DECK BELT
61 423175 1 PUMP IDLER PIVOT
62 823155 2 CASTER ROD
64 100297 1 3/8"-16 X2 1/4" HEX BOLT
65 582063 1 LIFT ARM WELDMENT
66 373089 1 3/8 STD RETAINING WASHER
67 582025 1 GRASS DEFLECTOR - 61
68 100300 4 3/8"-16 X 3" HEX BOLT
69 100301 4 3/8"-16 X 3 1/4" HEX BOLT
70 100251 2 1/4"-20 X 5/8" HEX BOLT
71 100273 2 5/16"-18 X 1" HEX BOLT
72 823330 4 CASTER ARM PIVOT
73 823090 4 CASTER BAR PIVOT
74A 582053 1 LEFT HAND CASTER ARM
74B 582051 1 RIGHT HAND CASTER ARM
75 582055 1 RIGHT HAND BELT SHIELD
76 582059 2 CASTER BAR WELDMENT
77 823150 2 HEAVY COMPRESSION SPRING
78 822124 1 61" DECK TUBE WELDMENT
79 583074 2 ROLLER MOUNT
80 100298 2 3/8"-16 X 2 1/2" HEX BOLT
82 753028 4 KNOB
83 107516 2 3/8"-16 X 2 1/4" CARRIAGE BOLT
84 107513 3 3/8"-16 X 3" CARRIAGE BOLT
85 593074 1 SPRING - FLTG. IDLER
86 823153 2 CASTER ROD SPACER
87 823159 2 SPRING SLIDE
88 100030 2 3/8"-16 X 3" TAP BOLT
89 822132 1 DECK HEIGHT PIVOT
90 823333 2 DECK ATTACH PIN
91 108001 3 3/16" QUICK PIN
92 823200 1 STEP TREAD
93 107502 2 1/4"-20 X 3/4" CARRIAGE BOLT
94 104255 2 1/4"-20 NYLOC NUT
95 823314 2 TUBE SADDLE SPACER
96 483017 2 RIGHT HAND IDLER SPACER
97 823157 2 CASTER ROD END
98 109025 2 5/8" HEAVY WASHER
99 823210 2 1/2" X 2" CLEVIS PIN




61" Mid-Cut
Deck Assembly

# PART NO. QTY DESCRIPTION
100 106763 2 | 1/8" COTTER PIN
101 108510 4 | 7/8"E-RING
102 109026 1| 1/2"X2"DETENT PIN
103 823209 1 | 1/2"X 1 1/2" CLEVIS PIN
104 363161 2 | BELT SHIELD CAP
105 823211 2 | 1/2"X 2 1/2"RING PIN
106 582010 1 | FRONT AXLE
107 582057 1 | LEFT HAND BELT SHIELD
112 582176 1 | CUT GAGE WELDMENT
113 100291 1 | 3/8"-16 X 3/4" HEX BOLT
114 105006 2 | 3/8"LOCK WASHER
115 583422 1 | NUT - CUT GAGE
116 583420 1 | POINTER - CUT GAGE
117 100358 3 | 5/8"-11 X 2 1/4" HEX BOLT
118 583106 3 | BLADE SPINDLE ASSY
119A 592006 1 | SPRING RETAINER
1198 363007 1 | FLANGE BUSHING
120 593096 1 | GEARBOX TRUSS
121 106778 2 | 3/16 X 11/2" COTTER PIN
122 107255 1 | KEY-3/16"X 1"
NOTES:

A PREFORMANCE UPGRADE FOR DECK SPRING ASSY. REQUIRES ITEM 119.
BOTH SIDES NEED BE UPGRADED AT THE SAME TIME.




61” Mid-Cut Mainframe Assembly




[ 1] - ; (2}
61" Mid-Cut 2 323
. X o X X
Mainframe Assembly T :Ea
8 5 K T
# PART NO. QTY DESCRIPTION N ®
1A 523370 1 ELECTRIC CLUTCH - MS X
1B 823165 1 ELECTRIC CLUTCH - MS X
1C 583518 1 ELECTRIC CLUTCH - MS X
1E 583308 1 ELECTRIC CLUTCH - MS
2 523322 2 CLUTCH SPACER
3 363075 1 ROUND BELT GUIDE
4 523063 1 ENGINE DRAIN ADAPTER
5 523064 1 ENGINE DRAIN LINE
6 523065 1 ENGINE DRAIN PLUG
7 753027 1 3/8" DISC SPRING WASHER
8 109019 1 10MM-1.5 X 30MM HEX BOLT
9 423068 1 CLUTCH WASHER
10 100512 2 5/16"-24 X 1" HEX BOLT
11 363226 4 DISC SPRING WASHER
12 363080 1 RIGHT EYEBOLT
13 593074 1 IDLER SPRING - HH
14 483025 1 RIGHT HAND IDLER PULLEY
15 483017 1 RIGHT HAND IDLER SPACER
16 104257 30 3/8"-16 NYLOC NUT
17 422025 1 TENSIONER W/BUSHING
X 523111 X BUSHING ( SERVICE )
18 100297 1 3/8"-16 X 2 1/4" HEX BOLT
19 823030 1 IDLER PIVOT
20A 582043 1 ENGINE BASE - KAW
20B 582163 1 ENGINE BASE 31 GAS BRIGGS
21 100503 2 1/4" X 3/4" HEX BOLT
22 107259 1 1/4" X 1/4" X 1" KEY
23 363215 1 TAPER LOCK HUB
24 363216 1 TAPER LOCK SHEAVE
25 823032 2 2 BOLT FLANGE BEARING
27 100311 4 7/16"-14 X 1 1/4" HEX BOLT
28 104258 4 7/16"-14 NYLOC NUT
29 583080 1 1" POWER SHAFT - MC
30 523414 1 1" YOKE
31 523415 2 CROSS
32 593075 1 YOKE SHAFT
33 583481 1 YOKE TUBE
34 823372 1 3/4" YOKE
35 593064 1 COMPLETE PTO SHAFT
36 103295 2 3/8"-16 X 1/2" SET SCREW
37 823066 2 BRACE ROD - LOWER
38 105006 6 3/8" LOCKWASHER
39 100292 23 3/8"-16 X 1" HEX BOLT
40 SEE HYDRAULIC ILLUSTRATION
41 823050 1 DECK ARM SHAFT
42 822036 2 DECK ARM
43 822090 2 DCK ARM SWVL W/ZERK
44 823015 4 DECK ARM WASHER
45 108502 2 SNAP RING
46 111004 12 1/4"-28 GREASE ZERK




[ 1] - ; (2}
61" Mid-Cut 2338
. X o X X
Mainframe Assembly T :Ea
8 5 K T
# PART NO. QTY DESCRIPTION N ®
47 583120 2 FRONT PIVOT ROLLER (REF ONLY)
47A 583464 2 FRONT ROLLER
47B 583490 2 FRONT ROLLER TUBE
49 100298 2 3/8"-16 X 2 1/2" HEX BOLT
50 582006 1 FRONT FRAME
51 582029 1 FOOT PLATE
52 823042 3 FOOT PLATE TREAD
53 100295 4 3/8"-16 X 1 3/4" HEX BOLT
54 823140 1 PARK SHAFT
55 SEE HYDRAULIC ILLUSTRATION
56 582041 1 LEFT HAND FRAME RAIL
57 582039 1 RIGHT HAND FRAME RAIL
60 583168 2 KNOB 5/16" STUD
61 582078 1 FRONT GUARD - KAW
62 109030 2 5/16" RETAINING CLIP
63 822146 1 REAR COVER
64 823335 2 REAR COVER STRAP
65 583221 1 REAR COVER - KAW
66 753028 2 KNOB
67 583191 2 1" SQ. TUBE PLUG
68 582061 1 ENGINE GUARD - REAR
69A 523374 1 CLUTCH BELT X X
69B 823267 1 CLUTCH BELT X
69C 583517 1 CLUTCH BELT X
70 363145 1 1" CLAMP COLLAR
NOTE:
A CONTACT ENGINE MFG FOR ALL ENGINE & RADIATOR PARTS NOT

SHOWN. ENCORE MFG DO NOT SERVICE THESE PARTS!




61” Mid-Cut Seat Frame Assembly




61" Mid-Cut
Seatframe Assembly - ZP Series

# PART NO. QTY DESCRIPTION
1 583154 2 | FUEL TANK
2 393042 2 | GROMMET
3 583183 2 | FUEL TANK ADAPTER
4 523283 1 | HOUR METER
5 523278 2 | SEAT SPRING
6 583438 2 | ADJUSTMENT PLATE
7 104752 4 | 5/16™-24 JAM NUT
8 823221 4 | 10MM BALL STUD
9 583415 2 | DAMPENER CONTROL
10 583046 2 | TANK MOUNT
11 153045 2 | 5/16" PUSH NUT
12A 583065 1 | RIGHT FENDER
12B 583064 1 | FENDER-LEFT-MC
13 104257 2 | 3/8"-16 NYLOC NUT
14 363165 1 | HAIRPIN COTTER
15 523044 1 | SEAT CABLE
16 523105 1 | SEAT HINGE
17A 582110 1 | LEFT HAND PIVOT W/BUSHING
17B 582109 1 | RIGHT HAND PIVOT W/BUSHING
18 253059 2 | ENGAGEMENT BUSHING
19 822054 1 | SEAT FRAME WELDMENT
20 583028 1 | FRONT - SEAT FRAME
21 822058 1 | SEAT PLATE
22 373089 2 | RETAINING WASHER
23 523222 2 | CONTROL LEVER ANGLE
24 582048 1 | PARKLEVER W/GRIP
25 363105 1 | IDLER BUSHING (PLTD)
26 583140 1 | LEFT HAND DRIVE ROD
27 423160 2 | 5/16"-24 BALL STUD
28 453082 2 | 5/16" ROD END (M)
29 583138 1 | RIGHT HAND DRIVE ROD
30 823132 1 | PARK BRAKE LINK
31 363029 2 | 5/16" ROD SWIVEL
32A 582084 1 | LEFT HAND PIVOT
32B 582082 1 | RIGHT HAND PIVOT
33 822075 2 | DRIVE BLOCK W/ZERK
34 111004 2 | 1/4"-24 ZERK
35 363024 4 | COMPRESSION SPRING
36 104259 4 | 1/2"-13 NYLOC NUT
37 105264 2 | 1/2" FLAT WASHER
38 100275 2 | 5/16"-18 X1 1/2" HEX BOLT
39 109001 8 | 5/16"-18 WHIZ LOCK NUT
40 105260 6 | 3/8" FLAT WASHER
41 109015 8 | 1/4"-20 NUT CLIP
42 363257 2 | FUEL CAP w/GASKET
43 583050 1 | FUEL VALVE
44 101039 5 | #10-28 X 5/8" SCREW
45 104252 4 | #10-28 NYLOC NUT
46 103004 2 | 1/4" X 14 3/4" SELF TAPPING SCREW
47 102000 7 | #12-24 THREADED CUTTING SCREW




61" Mid-Cut
Seatframe Assembly - ZP Series

# PART NO. QTY DESCRIPTION
48 100252 8 1/4"-20 X 3/4" HEX BOLT
49 100254 8 1/4"-20 X 1" HEX BOLT

50 109000 8 1/4"-20 WHIZ LOCK NUT

51 100271 8 5/16"-18 X 3/4" HEX BOLT
52 100273 2 5/16"-18 X 1" HEX BOLT

53 583091 2 ARM REST PAD KIT
53A 583242 1 ARM REST PAD - LEFT
53B 583243 1 ARM REST PAD - RIGHT
54 104256 20 5/16"-24 NYLOC NUT

55 523030 1 SEAT SWITCH

56 363113 4 WHEEL PULLEY SPACER (PLTD)
57 105258 11 5/16" FLAT WASHER

58 583089 1 SEAT CUSHION

59 583090 1 BACK CUSHION

60 100274 2 5/16"-18 X 1 1/4" HEX BOLT
61 583077 1 SEAT - LT. GRAY W/LOGO
62 523033 2 HANDLE PLUG

63 100303 1 3/8"-16 X 4" HEX BOLT

64 100305 2 3/8"-16 X4 1/2" HEX BOLT
65 104257 3 3/8"-16 NYLOC NUT

66 523032 2 HANDLE GRIP

67 363201 4 FUEL TANK PAD

68 523017 2 HANDLE
68A 522100 X HANDLE ASSY W/GRIP ( COMPLETE )
69 363098 5 FUEL LINE CLAMP
70A 583054 1 BACK PLATE LH - TANK
70B 583052 1 BACK PLATE RH - TANK
71A 582065 1 FUEL TANK SADDLE - LH
71B 582045 1 FUEL TANK SADDLE - RH
72A 583186 1 FUEL LINE LH
72B 583185 1 FUEL LINE RH

73 583037 1 CONTROL PANEL
74A 583254 1 RH LEVER LOCK
74B 583256 1 LH LEVER LOCK

75 104255 2 1/4"-20 NYLOC NUT

76 107520 2 5/16"-18 X 3/4" HEX BOLT
77 583188 1 BATTERY MOUNT

78 583519 FULL SUSPENSION SEAT




61” Mid-Cut Small Hydro Pump Assembly




" . =
61" Mid-Cut z 33
¥ o ¥
Small Hydro Pump Assembly Tz g
8 8 &
# PART NO. QTY DESCRIPTION N
1 103023 10 LUG NUT
2 104511 2 WHEEL NUT
3 583055 2 DRIVE WHEEL ( COMPLETE )
3A 583059 X DRIVE TIRE (24 X 12X 12)
3B 583487 X BAR LUG TIRE (23 X 10.5 X 12)
3C 583058 X RIM W/ VALVESTEM
4 582008 2 WHEEL HUB
5 583325 2 WHEEL MOTOR - MP14
5A 583520 X SEAL KIT - MP14
6 582031 2 MOTOR SPACER
7 582002 1 RIGHT HAND MOTOR MOUNT
7 582004 1 LEFT HAND MOTOR MOUNT
8 523058 4 90 DEGREE MOTOR ADAPTER
9 583397 1 RIGHT HAND OUTSIDE LINE(61")
10 583396 1 RIGHT HAND INSIDE LINE(61")
11 583398 1 LEFT HAND INSIDE LINE(61")
12 583399 1 LEFT HAND OUTSIDE LINE(61")
13 583241 2 PUMP TO PUMP HOSE
15 423126 1 PUMP TO FILTER HOSE(61")
16 453129 1 PUMP TO TANK SUPPLY HOSE
17 453106 2 SWIVEL TEE
18 583391 2 90 DEGREE INLET ADAPTER
19 583126 4 STRAIGHT ADAPTER
20 453074 2 90 DEGREE ADAPTER
21 453087 2 PUMP-10L
21A 453146 X PUMP SEAL KIT - 10L
22 583382 2 PUMP PULLEY
23 423178 2 15 MM TAPER HUB
24 453102 2 PUMP KEY
25 100252 2 1/4"-20 X 3/4" HEX BOLT
26 823104 2 CONTROL BAR
27 100257 4 1/4"-20 X 1 3/4" HEX BOLT
28 453090 2 CLAMP BAR
29 104255 6 1/4"-20 NYLOC NUT
30 583132 1 SUCTION SCREEN
31 583442 1 FILTER ADAPTER(61")
32 423064 1 FILTER HEAD
33 423063 1 HYDRO OIL FILTER (NO CROSS REF AVAIL)
34 423165 1 OIL BREATHER CAP(61")
35 583049 1 OIL TANK(61")
36 423065 1 OIL EYE
37 583217 1 PUMP PULLEY - KAW
38 583385 1 PUMP BELT SML PUMP X| X| X
39A 583042 1 RIGHT HAND BRAKE ROD(61")
39B 583044 1 LEFT HAND BRAKE ROD(61")
40 422049 1 BRAKE CRANK
41 373086 1 BLADE SPACER
42 104256 6 5/16" PUSH NUT
43 104256 20 5/16" NYLOC NUT
44 105258 2 5/16" FLAT WASHER




" . =
61" Mid-Cut z 33
¥ o ¥
Small Hydro Pump Assembly Tz g
8 8 &

# PART NO. QTY DESCRIPTION N

45 523024 2 DECK DR. SPRING

46 423130 2 PARK BRAKE SWIVEL

47 523112 2 5/16" CLAMP COLLAR

48 363177 2 3/8" PUSH NUT

49 583190 2 BRAKE ARM
50A 583038 1 RIGHT HAND BRAKE CALIPER
50B 583039 1 LEFT HAND BRAKE CALIPER
50C 583511 X BRAKE PAD KIT

51 583040 2 CALIPER MOUNT

52 100339 8 1/2"-13 X 6" HEX BOLT

53 100300 2 3/8"-16 X 3" HEX BOLT

54 104257 32 3/8" NYLOC NUT

56 583328 1 PUMP PLATE -MCBDP10

58 105260 13 3/8" FLAT WASHER

59 823351 1 PUMP DRIVE IDLER

60 523277 1 IDLER SPACER

61 422025 1 TENSIONER W/BUSHING

X 523111 X BUSHING ( SERVICE )

62 107501 2 3/8"-16 X 2" CARRIAGE BOLT

65 373089 2 RETAINING WASHER

66 423175 1 IDLER PIVOT

68 583144 1 PUMP IDLER SPRING

70 109007 2 3/8"-16 WHIZLOCK NUT

71 393070 1 IDLER SPACER

73 583274 1 FRONT DRIVE ADAPTER




61” Mid-Cut Large Hydro Pump Assembly




61" Mid-Cut

Large Hydro Pump Assembly

31 HP BRIGG¢

# PART NO. QTY DESCRIPTION
1 103023 10 1/2" LUG NUT
2 104511 2 3/4"-16 HEX NUT
3 583055 2 DRIVE WHEEL ASSY
3A 583059 X DRIVE TIRE (24 X 12X 12)
3B 583487 X BAR LUG TIRE (23 X10.5 X12)
3C 583058 X RIM W/ VALVESTEM
4 582008 2 WHEEL HUB
6 583022 2 LARGE WHEEL MOTOR - MP24
6A 583520 X SEAL KIT - MP24
7 582031 2 MOTOR SPACER
8A 582002 1 RIGHT HAND MOTOR MOUNT
8B 582004 1 LEFT HAND MOTOR MOUNT
9 523058 4 RETURN ADPT.
10 583214 2 OIL COOLER ADAPTER
11 583201 1 OIL COOLER
12 583216 1 COOLER TO FILTER HOSE
13 583215 1 PUMP TO COOLER HOSE
14 583376 3 21" HOSE
15 583375 1 26 3/4" HOSE
16 583124 1 PUMP TO PUMP RETURN HOSE
17 583131 1 PUMP TO PUMP SUPPLY HOSE
18 583130 1 TANK TO PUMP SUCTION HOSE
19 583127 1 SUPPLY TEE
20 453113 5 PUMP ELBOW
21 583126 2 STRAIGHT ADAPTER
22 583081 2 LARGE V-PUMP (BDP-21LH)
22A 583377 X PUMP SEAL KIT - 21L
24 453102 2 PUMP KEY (5MM)
25 583092 2 PUMP PULLEY
26 100257 4 1/4"-20 X 1 3/4" HEX BOLT
27 823104 2 PUMP CONTROL BAR
28 453090 2 CLAMP BAR
29 104255 6 1/4"-20 NYLOC NUT
30 583132 1 SUCTION SCREEN
31 583129 1 FILTER ADAPTER
32 423064 1 FILTER HEAD
33 423063 1 OIL FILTER
34 423165 1 OIL BREATHER CAP
35 583049 1 OIL TANK
36 423065 1 OIL EYE
37 523128 1 TENSIONER SWIVEL
38 583217 1 PUMP DRIVE PULLEY (ENGINE) X
39 823026 1 PUMP BELT X
40 363215 1 TAPER LOCK HUB
41 100252 2 1/4"-20 X 3/4" HEX BOLT
42 107258 2 1/4" X 1/4" X 3/4" KEY
43 583274 1 FRONT DRIVE ADAPTER
44A 583042 1 RIGHT HAND BRAKE ROD
44B 583044 1 LEFT HAND BRAKE ROD
45 153045 3 5/16" PUSH NUT




61" Mid-Cut
Large Hydro Pump Assembly

# PART NO. QTY DESCRIPTION
46 422049 1 BRAKE CRANK
47 373086 1 BLADE SPACER
48 523112 2 5/16" CLAMP COLLAR
49 423130 2 PARK BRAKE SWIVEL
50 523024 2 DECK DR. SPRING
51 105258 2 5/16" FLAT WASHER
52 104256 20 5/16" NYLOC NUT
53 363177 2 3/8" PUSH NUT
54 583190 2 BRAKE ARM
55A 583038 1 RIGHT HAND BRAKE CALIPER
55B 583039 1 LEFT HAND BRAKE CALIPER
55C 583511 1 BRAKE PAD KIT
56 583040 2 CALIPER MOUNT BRACKET
57 100339 8 1/2"-13 X 6" HEX BOLT (61")
58 104261 12 1/2"-13 NYLOC NUT
59 100273 16 5/16"-18 X 1" HEX BOLT
60 583204 1 OIL COOLER CHANNEL
61 582167 1 OIL COOLER MOUNT - 3 CYL
63 100252 6 1/4"-20 3/4" HEX BOLT
64 100300 2 3/8"-16 X 3" HEX BOLT
66 100303 2 3/8"-16 X 4" HEX BOLT
67 582076 1 PUMP PLATE
68 104257 32 3/8" NYLOC NUT
69 105260 13 3/8" FLAT WASHER
70 823351 1 PUMP DRIVE IDLER
71 523277 1 IDLER SPACER
72 422025 1 TENSIONER W/BUSHING
X 523111 X BUSHING ( SERVICE )
73 107501 2 3/8"-16 X 2" CARRIAGE BOLT
76 823030 2 PUMP IDLER SUPPORT
77 583144 1 PUMP IDLER SPRING
79 393070 1 DRIVE IDLER BUSHING
80 100327 4 1/2"-13 X1 1/2" HEX BOLT
81 583444 1 OIL COOLER ADAPTER 45 DEGREE

31 HP BRIGG¢




61” Mid-Cut Electrical Section - Gas




" . @
61" Mid-Cut : 338
. . ¥ o X E
Electrical Section - Gas T afa
# PART NO. QTY DESCRIPTION R
1A 523037 1 CHOKE CABLE X[X|X
AB 583161 1 CHOKE CABLE X
2 101039 6 #10 - 24 X 5/8" PAN HEAD BOLT
3 104252 6 #10-24 NYLOC NUT
4A 583212 1 WIRE HARNESS X
4B1 583177 1 WIRE HARNESS X
4B2 583495 1 ENGINE WIRE HARNESS X
4C 583484 1 WIRE HARNESS X
4D1 583277 1 WIRE HARNESS
4D2 583276 1 ENGINE WIRE HARNESS
4E1 583317 1 WIRE HARNESS X
4E2 583319 1 ENGINE WIRE HARNESS X
5 523145 1 20 AMP FUSE
6 523146 1 15 AMP FUSE
7 523147 1 10 AMP FUSE
8 523042 2 RELAY
9 423027 1 IGNITION SWITCH ASSEMBLY
10 823193 1 NEUTRAL SWITCH
11 823194 1 ALARM
12 423142 1 12 VOLT BATTERY
13 423172 2 BATTERY HOLD DOWN
14 423011 1 BATTERY HOLD DOWN ANGLE
15 423158 3 TERMINAL INSULATOR
823199 1 BATTERY BOOT - POS.
16 109017 2 1/4"-20 WING NUT
17 523031 1 PTO SWITCH
18 101252 2 #5-40 X 1" SCREW
19 104520 2 #5-40 NUT
20A 523038 1 THROTTLE CABLE X[ X[ X
20B 583057 1 THROTTLE CABLE X
21 523034 1 PARK BRAKE SWITCH
22 823196 1 POSITIVE CABLE
23 823197 1 NEGATIVE CABLE
24 523036 3 WARNING LIGHT
25 583030 1 BACK PLATE CONTROL PANEL
26 423030 1 SAFETY MODULE X1 X




61” MID-CUT

DIESEL ENGINE
OPTION
SECTION




61” Mid-Cut Deck Assembly

SEE NOTE A

119A



61" Mid-Cut
Deck Assembly

# PART NO. QTY DESCRIPTION
1 582016 17 | 61" MC DECK WLDMNT
2 582012 1 | 61" MC DECK CHANNEL
3 583111 3 | SPINDLE HOUSING
4 583112 3 | SPINDLE SHAFT
5 104511 3 | 3/4"-16 HEX NUT
6 363350 6 | BEARING - BLADE SPINDLE
7 105010 3 | 3/4" LOCK WASHER
8 105269 3 | 3/4" SAE FLAT WASHER
9 583110 3 | PULLEY SPACER
10 583107 3 | SPINDLE PULLEY -5 3/4"
11 583108 3 | 5/8" SPRING DISC WASHER
12 100351 1 | 5/8"-11 X 8 1/2" HEX BOLT
13 583109 9 | BLADE SPACER
14 823006 3 | 21.0" HILIFT BLADE
15 583113 3 | BEARING SPACER TUBE
16 603023 1 | ANTI-SCALP ROLLER
17 523084 2 | REARDECK ROLLER
18 523329 3 | FLTG.IDLER - FLAT
19 104261 3 | 5/8"-11 NYLOC NUT
20 100346 2 | 5/8"-11 X4 1/2" HEX BOLT
21 822088 2 | WIDE TAIL WHEEL STRUT
22 363187 4 | 1"BEARING
23 823220 2 | WIDE TIRE ASSY (COMPLETE )
23A 823339 X | TIRE(13X6.5X6)
23B 823338 X | FRONT RIM W/ VALVESTEM
24 100352 2 | 5/8"-11 X 9" HEX BOLT
25 104261 2 | 5/8"-11 NYLOC NUT
26 823245 2 | AXLE TUBE
27 822144 1 DECK IDLER ARM W/BUSHING
28 363007 1 | 3/4 FLNG. BUSHING
29 107511 1 | 3/8"-16 X 2" CARRIAGE BOLT
30 105260 8 | 3/8" FLAT WASHER
31 104257 16 | 3/8"-16 NYLOC NUT
32 100275 1 | 5/16"-18 X 1 1/2" HEX BOLT
33 109001 2 | 5/16"-18 WHIZLOCK NUT
34 104256 36 | 5/16"-18 NYLOC NUT
35 109007 2 | 3/8"-16 WHIZLOCK NUT
36 105258 9 | 5/16" FLAT WASHER
37 107503 10 | 5/16"-18 X 3/4" CARRIAGE BOLT
38 107509 5 | 5/16"-18 X 1" CARRIAGE BOLT
39 100274 12 | 5/16"-18 X 1 1/4" HEX BOLT
40 363080 1 RIGHT EYE BOLT
41 523094 1 | SPRING MT.-DECK
42 583087 1 DECK - GEAR BOX
43 523371 1 | 3/4" TAPER HUB
44 523096 1 | 5" TAPERED PULLEY
46 105005 4 | 5/16" LOCK WASHER
47 107255 1 | 3/16" X 1"KEY
48 363145 2 | 1" CLAMP COLLAR
49 363187 2 | 1"FLANGE BEARING




61" Mid-Cut
Deck Assembly

# PART NO. QTY DESCRIPTION
50 582021 1 HEIGHT ADJUSTMENT BRACKET
51 822141 1 DECK HEIGHT BAR W/BUSHING
52 253059 1 ENGAGEMENT BUSHING
53 822062 1 DECK HEIGHT HANDLE W/GRIP
54 823312 1 GRIP
55 823149 1 HANDLE ROD
56 823093 1 3/8" CLAMP COLLAR
57 100252 6 1/4"-20 X 3/4" HEX BOLT
58 105004 2 1/4" LOCK WASHER
59 523028 1 ASSIST SPRING
60 823242 1 61" DECK BELT
61 423175 1 PUMP IDLER PIVOT
62 823155 2 CASTER ROD
64 100297 1 3/8"-16 X2 1/4" HEX BOLT
65 582063 1 LIFT ARM WELDMENT
66 373089 1 3/8 STD RETAINING WASHER
67 582025 1 GRASS DEFLECTOR - 61
68 100300 4 3/8"-16 X 3" HEX BOLT
69 100301 4 3/8"-16 X 3 1/4" HEX BOLT
70 100251 2 1/4"-20 X 5/8" HEX BOLT
71 100273 2 5/16"-18 X 1" HEX BOLT
72 823330 4 CASTER ARM PIVOT
73 823090 4 CASTER BAR PIVOT
74A 582053 1 LEFT HAND CASTER ARM
74B 582051 1 RIGHT HAND CASTER ARM
75 582055 1 RIGHT HAND BELT SHIELD
76 582059 2 CASTER BAR WELDMENT
77 823150 2 HEAVY COMPRESSION SPRING
78 822124 1 61" DECK TUBE WELDMENT
79 583074 2 ROLLER MOUNT
80 100298 2 3/8"-16 X 2 1/2" HEX BOLT
82 753028 4 KNOB
83 107516 2 3/8"-16 X 2 1/4" CARRIAGE BOLT
84 107513 3 3/8"-16 X 3" CARRIAGE BOLT
85 593074 1 SPRING - FLTG. IDLER
86 823153 2 CASTER ROD SPACER
87 823159 2 SPRING SLIDE
88 100030 2 3/8"-16 X 3" TAP BOLT
89 822132 1 DECK HEIGHT PIVOT
90 823333 2 DECK ATTACH PIN
91 108001 3 3/16" QUICK PIN
92 823200 1 STEP TREAD
93 107502 2 1/4"-20 X 3/4" CARRIAGE BOLT
94 104255 2 1/4"-20 NYLOC NUT
95 823314 2 TUBE SADDLE SPACER
96 483017 2 RIGHT HAND IDLER SPACER
97 823157 2 CASTER ROD END
98 109025 2 5/8" HEAVY WASHER
99 823210 2 1/2" X 2" CLEVIS PIN




61" Mid-Cut
Deck Assembly

# PART NO. QTY DESCRIPTION
100 106763 2 | 1/8" COTTER PIN
101 108510 4 | 7/8"E-RING
102 109026 1| 1/2"X2"DETENT PIN
103 823209 1 | 1/2"X 1 1/2" CLEVIS PIN
104 363161 2 | BELT SHIELD CAP
105 823211 2 | 1/2"X 2 1/2"RING PIN
106 582010 1 | FRONT AXLE
107 582057 1 | LEFT HAND BELT SHIELD
112 582176 1 | CUT GAGE WELDMENT
113 100291 1 | 3/8"-16 X 3/4" HEX BOLT
114 105006 2 | 3/8"LOCK WASHER
115 583422 1 | NUT - CUT GAGE
116 583420 1 | POINTER - CUT GAGE
117 100358 3 | 5/8"-11 X 2 1/4" HEX BOLT
118 583106 3 | BLADE SPINDLE ASSY
119A 592006 1 | SPRING RETAINER
1198 363007 1 | FLANGE BUSHING
120 593096 1 | GEARBOX TRUSS
121 106778 2 | 3/16 X 11/2" COTTER PIN
122 107255 1 | KEY-3/16"X 1"
NOTES:

A PREFORMANCE UPGRADE FOR DECK SPRING ASSY. REQUIRES ITEM 119.
BOTH SIDES NEED BE UPGRADED AT THE SAME TIME.




61” Mid-Cut Mainframe Assembly




61" Mid-Cut
Mainframe Assembly

# PART NO. QTY DESCRIPTION
1 583308 1 CLUTCH - 200 FT/LBS
2 373089 1 RETAINER WASHER
3 423069 2 7/16" SPRING DISC WASHER
4 100534 1 7/16"-20 X 1 1/4" HEX BOLT
5 582157 1 CLUTCH COVER - IL3
6 753028 7 KNOB
7 582132 1 ENGINE GUARD
8 523374 1 CLUTCH BELT
9 100273 16 5/16"-18 X 1" HEX BOLT
10 823248 2 CLUTCH SPACER 9/32
11 105258 6 5/16" FLAT WASHER
12 363075 1 ROUND BELT GUIDE
13 582169 1 CLUTCH STOP
14 363080 1 RIGHT EYE BOLT
15 593074 1 IDLER SPRING HH
16 483025 1 RIGHT HAND IDLER PULLEY
17 107259 1 1/4" X 1/4" X 1" KEY
18 100294 6 3/8"-16 X 1 1/2" HEX BOLT
19 422025 1 TENSIONER W/BUSHING
523111 X BUSHING ( SERVICE )
20 104257 32 3/8"-16 NYLOC NUT
21 823030 1 PUMP IDLER SUPPORT
22 582165 1 ENGINE BASE 26 DSL MC
23 100503 2 1/4" X 3/4" HEX BOLT
24 363215 1 TAPER LOCK HUB
25 363216 1 TAPER LOCK SHEAVE
26 823032 2 2-BOLT FLANGE BEARING
27 100311 4 7/16"-14 X 1 1/4" HEX BOLT
28 104258 4 7/16"-14 NYLOC NUT
29 583271 1 POWER SHAFT - MC - DSL
30 523414 1 1" YOKE
31 523415 2 CROSS & BEARING
32 593075 1 YOKE SHAFT
33 583481 1 YOKE TUBE
34 823372 1 3/4" YOKE
35 593064 1 DRIVE SHAFT MC
36 103295 2 3/8"-16 X 1/2" SET SCREW
37 823066 2 BRACE ROD - LOWER
38 105006 6 3/8" LOCK WASHER
39 100292 23 3/8"-16 X 1" HEX BOLT
40 SEE HYDRAULIC ILLUSTRATION
41 823050 1 DECK ARM SHAFT
42 822036 2 DECK ARM
43 822090 2 DECK SWIVEL W/ZERK
44 823015 4 DECK ARM WASHER
45 108502 2 SNAP RING
46 111004 12 1/4"-28 GREASE ZERK
47 583464 2 FRONT ROLLER - MC
47A 583464 2 FRONT ROLLER
47B 583490 2 FRONT ROLLER TUBE




61" Mid-Cut
Mainframe Assembly

# PART NO. QTY DESCRIPTION
49 100298 2 3/8"-16 X 2 1/2" HEX BOLT
50 582006 1 FRONT FRAME
51 582029 1 FOOT PLATE
52 583374 1 FOOT REST PAD LARGE
52 583373 1 FOOT REST PAD SMALL
53 100295 4 3/8"-16 X 1 3/4" HEX BOLT
54 823140 1 PARK SHAFT
55 582124 1 LEFT HAND FRAME RAIL
56 582126 1 RIGHT HAND FRAME RAIL
57 SEE HYDRAULIC ILLUSTRATION
58 583301 1 RADIATOR SCREEN
61 105260 13 3/8" FLAT WASHER
63 582159 1 RADIATOR MOUNT
64 104252 15 #10-24 NYLOC NUT
65 101039 17 #10-24 X 5/8" SCREW
66 583010 1 FRONT ENGINE COVER - IL3
67 583296 1 ENGINE COVER
68 SEE NOTE A 1 RADIATOR ASSY.
69 583476 1 FAN SHROUD
70 582161 1 HOOD BRACE
71 583356 2 HOOD SIDE BRACE
72 100271 4 5/16"-18 X 3/4" HEX BOLT
73 104256 5 4/16"-18 NYLOC NUT
78 583250 2 ENGINE MOUNT FRONT
79 582116 2 ENGINE MOUNT - 3 CYL.
80 582151 1 FUEL PUMP MOUNT
81 582134 1 FUEL FILTER MOUNT
82 100327 4 1/2"-13 X1 1/2" HEX BOLT
83 105264 4 1/2" FLAT WASHER
84 105005 6 5/16" LOCK WASHER
85 109031 6 M8-1.25 X 20MM HEX BOLT
86 104259 4 1/2"-13 NYLOC NUT
87 583478 8 WASHER-ISO MOUNT
88 583303 4 ISO BUSHING
89 373089 1 RETAINING WASHER
90 100300 2 3/8"-16 X 3" HEX BOLT
91 583364 1 AIR CLEANER ASSY 90 DEGREE
93 583298 1 AIR FILTER ELEMENT
96 583369 1 AIR FILTER HOSE U-SHAPE
97 582153 1 AIR FILTER MOUNT
98 107258 POWER SHAFT KEY
99 363145 1 1" CLAMP COLLAR
NOTE:

A CONTACT ENGINE MFG FOR ALL ENGINE & RADIATOR PARTS
SHOWN. ENCORE MFG DO NOT SERVICE THESE PARTS!




61” Mid-Cut Seat Frame Assembly

o9

33

— 38




61" Mid-Cut
Seatframe Assembly

# PART NO. QTY DESCRIPTION
1 583154 2 FUEL TANK - MC
2 393042 4 GROMMET
3 583183 4 FUEL TANK ADAPTER
4 523283 1 HOUR METER
5 523278 2 SEAT SPRING
6 583438 2 ADJUSTMENT PLATE
7 104752 4 5/16"-24 JAM NUT
8 823221 4 10MM BALL STUD
9 583415 2 DAMPENER CONTROL
10 583046 2 BACK PLATE TAB
11 153045 2 5/16" PUSH NUT
12A 583065 1 RIGHT FENDER
12B 583064 1 LEFT FENDER
14 363165 1 HAIR PIN COTTER
15 523044 1 SEAT CABLE
16 523105 1 SEAT HINGE
17A 582110 1 LEFT HAND PIVOT W/BUSHING
17B 582109 1 RIGHT HAND PIVOT W/BUSHING
18 253059 2 ENGAGEMENT BUSHING
19 822054 1 SEAT FRAME WELDMENT
20 583028 1 FRONT - SEAT FRAME
21 822058 1 SEAT PLATE
22 373089 2 RETAINING WASHER
23 523222 2 CONTROL LEVER ANG.E
24 582048 1 PARK LEVER W/GRIP
25 363105 1 IDLER BUSHING
26 583140 1 PUMP CONTROL LINK - LH
27 453082 2 5/16"-24 ROD END - MALE
28 423160 2 5/16" ROD END MALE
29 583138 1 PUMP CONTROL LINK - RH
30 823132 1 PARK BRAKE LINK
31 363029 2 5/16" ROD SWIVEL
32A 582084 1 LH NEUTRAL LOCK PIVOT
32B 582082 1 RH NEUTRAL LOCK PIVOT
33 822075 2 DRIVE BLOCK W/ZERK
34 111004 2 1/4"-24 ZERK
35 363024 4 COMPRESSION SPRING
36 104259 4 1/2"-13 NYLOC NUT
37 105264 2 1/2" FLAT WASHER
38 100275 2 5/16"-18 X 1 1/2" HEX BOLT
39 109001 8 5/16"-18 WHIZLOCK NUT
40 105260 6 3/8" FLAT WASHER
41 109015 8 1/4"-20 NUT CLIP
42 583463 2 DIESEL FUEL CAP - LARGE
43 583302 1 FUEL VALVE - DIESEL
44 101039 5 #10-28 X 5/8" SCREW
45 104252 4 #10-28 NYLOC NUT
46 103004 2 1/4"-14 X 3/4" SCREW
47 102000 7 #12-24 CUTTING SCREW
48 100252 8 1/4"-20 X 3/4" HEX BOLT




61" Mid-Cut
Seatframe Assembly

# PART NO. QTY DESCRIPTION
49 100004 8 1/4"-20 X 1" HEX BOLT
50 109000 8 1/4"-20 WHIZLOCK NUT
51 100271 8 5/16"-18 X 3/4" HEX BOLT
52 100273 2 5/16"-18 X 1" HEX BOLT
53 583091 2 ARM REST PAD KIT
53A 583242 1 ARM REST PAD - LEFT
53B 583243 1 ARM REST PAD - RIGHT
54 104256 20 5/16"-24 NYLOC NUT
55 523030 1 SEAT SWITCH
56 363113 4 WHEEL PULLEY SPACER
57 105258 11 5/16" FLAT WASHER
58 583089 1 SEAT CUSHION
59 583090 1 BACK CUSHION
60 100274 2 5/16"-18 X 1 1/4" HEX BOLT
61 583077 1 SEAT
62 523033 2 HANDLE PLUG
63 100303 1 3/8"-16 X 4" HEX BOLT
64 100305 2 3/8"-16 X4 1/2" HEX BOLT
65 104257 3 3/8"-16 NYLOC NUT
66 523032 2 HANDLE GRIP
67 363201 4 TANK PAD
68 523017 2 HANDLE
68A 522100 X HANDLE ASSY W/GRIP ( COMPLETE )
69 363098 10 FUEL LINE CLAMP
70A 583054 1 TANK BACK PLATE - LH
70B 583052 1 TANK BACK PLATE - RH
71A 582065 1 FUEL TANK SADDLE LEFT HAND
71B 582045 1 FUEL TANK SADDLE RIGHT HAND
72A 583186 1 FUEL LINE LEFT HAND
72B 583185 1 FUEL LINE RIGHT HAND
73 583037 1 CONTROL PANEL
74A 583254 1 RIGHT HAND LEVER LOCK
74B 583256 1 LEFT HAND LEVER LOCK
75 104255 2 1/4"-20 NYLOC NUT
76 107520 2 5/16"-18 X 3/4" HEX BOLT
78 583401 1 BATTERY MOUNT-31 GAS/27 DIESEL ONLY




61” Mid-Cut Large Hydro Pump Assembly




61" Mid-Cut
Large Hydro Pump Assembly

# PART NO. QTY DESCRIPTION
1 103023 10 1/2" LUG NUT
2 104511 2 3/4"-16 HEX NUT
3 583055 2 DRIVE WHEEL ASSY
3A 583059 X DRIVE TIRE (24 X 12X 12)
3B 583487 X BAR LUG TIRE (23 X10.5 X 12)
3C 583058 X RIM W/ VALVESTEM
4 582008 2 WHEEL HUB
6 583022 2 LARGE WHEEL MOTOR - MP24
6A 583520 X SEAL KIT - MP24
7 582031 2 MOTOR SPACER
8A 582002 1 RIGHT HAND MOTOR MOUNT
8B 582004 1 LEFT HAND MOTOR MOUNT
9 523058 4 RETURN ADPT.
10 583214 2 OIL COOLER ADAPTER
11 583201 1 OIL COOLER
12 583216 1 COOLER TO FILTER HOSE
13 583215 1 PUMP TO COOLER HOSE
14 583376 3 21" HOSE
15 583375 1 26 3/4" HOSE
16 583124 1 PUMP TO PUMP RETURN HOSE
17 583131 1 PUMP TO PUMP SUPPLY HOSE
18 583130 1 TANK TO PUMP SUCTION HOSE
19 583127 1 SUPPLY TEE
20 453113 5 PUMP ELBOW
21 583126 2 STRAIGHT ADAPTER
22 583081 2 LARGE V-PUMP (BDP-21LH)
22A 583377 X PUMP SEAL KIT - 21L
24 453102 2 PUMP KEY (5MM)
25 583092 2 PUMP PULLEY
26 100257 4 1/4"-20 X 1 3/4" HEX BOLT
27 823104 2 PUMP CONTROL BAR
28 453090 2 CLAMP BAR
29 104255 6 1/4"-20 NYLOC NUT
30 583132 1 SUCTION SCREEN
31 583129 1 FILTER ADAPTER
32 423064 1 FILTER HEAD
33 423063 1 OIL FILTER
34 423165 1 OIL BREATHER CAP
35 583049 1 OIL TANK
36 423065 1 OIL EYE
37 523128 1 TENSIONER SWIVEL
38 583217 1 PUMP DRIVE PULLEY (ENGINE)
39 823026 1 PUMP BELT
40 363215 1 TAPER LOCK HUB
41 100252 2 1/4"-20 X 3/4" HEX BOLT
42 107258 2 1/4" X 1/4" X 3/4" KEY
43 583274 1 FRONT DRIVE ADAPTER
44A 583042 1 RIGHT HAND BRAKE ROD
44B 583044 1 LEFT HAND BRAKE ROD
45 153045 3 5/16" PUSH NUT




61" Mid-Cut
Large Hydro Pump Assembly

# PART NO. QTY DESCRIPTION
46 422049 1 BRAKE CRANK
47 373086 1 BLADE SPACER
48 523112 2 5/16" CLAMP COLLAR
49 423130 2 PARK BRAKE SWIVEL
50 523024 2 DECK DR. SPRING
51 105258 2 5/16" FLAT WASHER
52 104256 20 5/16" NYLOC NUT
53 363177 2 3/8" PUSH NUT
54 583190 2 BRAKE ARM
55A 583038 1 RIGHT HAND BRAKE CALIPER
55B 583039 1 LEFT HAND BRAKE CALIPER
55C 583511 1 BRAKE PAD KIT
56 583040 2 CALIPER MOUNT BRACKET
57 100339 8 1/2"-13 X 6" HEX BOLT (61")
58 104261 12 1/2"-13 NYLOC NUT
59 100273 16 5/16"-18 X 1" HEX BOLT
60 583204 1 OIL COOLER CHANNEL
61 582167 1 OIL COOLER MOUNT - 3 CYL
63 100252 6 1/4"-20 3/4" HEX BOLT
64 100300 2 3/8"-16 X 3" HEX BOLT
66 100303 2 3/8"-16 X 4" HEX BOLT
67 582076 1 PUMP PLATE
68 104257 32 3/8" NYLOC NUT
69 105260 13 3/8" FLAT WASHER
70 823351 1 PUMP DRIVE IDLER
71 523277 1 IDLER SPACER
72 422025 1 TENSIONER W/BUSHING
X 523111 X BUSHING ( SERVICE )
73 107501 2 3/8"-16 X 2" CARRIAGE BOLT
76 823030 2 PUMP IDLER SUPPORT
77 583144 1 PUMP IDLER SPRING
79 393070 1 DRIVE IDLER BUSHING
80 100327 4 1/2"-13 X1 1/2" HEX BOLT
81 583444 1 OIL COOLER ADAPTER 45 DEGREE




61” Mid-Cut Small Hydro Pump Assembly




61" Mid-Cut
Small Hydro Pump Assembly

# PART NO. QTY DESCRIPTION
1 103023 10 | LUG NUT

2 104511 2 | WHEEL NUT

3 583055 2 | DRIVE WHEEL ( COMPLETE )
3A 583059 X | DRIVE TIRE (24 X 12 X 12 )

3B 583487 X | BARLUG TIRE (23 X 10.5 X 12 )
3C 583058 X | RIM W/ VALVESTEM

4 582008 2 | WHEEL HUB
5 583325 2 | WHEEL MOTOR - MP14

5A 583520 X | SEALKIT - MP14

6 582031 2 | MOTOR SPACER
7 582002 1 | RIGHT HAND MOTOR MOUNT
7 582004 1 | LEFT HAND MOTOR MOUNT
8 523058 4 | 90 DEGREE MOTOR ADAPTER
9 583397 1 | RIGHT HAND OUTSIDE LINE(61")
10 583396 1 | RIGHT HAND INSIDE LINE(61")
11 583398 1 | LEFT HAND INSIDE LINE(61")
12 583399 1 | LEFT HAND OUTSIDE LINE(61")
13 583241 2 | PUMP TO PUMP HOSE

15 423126 1 | PUMP TO FILTER HOSE(61")
16 453129 1 | PUMP TO TANK SUPPLY HOSE
17 453106 2 | SWIVEL TEE

18 583391 2 | 90 DEGREE INLET ADAPTER
19 583126 4 | STRAIGHT ADAPTER

20 453074 2 | 90 DEGREE ADAPTER

21 453087 2 | PUMP-10L

21A 453146 X | PUMP SEAL KIT - 10L

22 583382 2 | PUMP PULLEY

23 423178 2 | 15 MM TAPER HUB

24 453102 2 | PUMP KEY

25 100252 2 | 1/4"-20 X 3/4" HEX BOLT

26 823104 2 | CONTROL BAR

27 100257 4 | 1/4"-20 X 1 3/4" HEX BOLT

28 453090 2 | CLAMP BAR

29 104255 6 | 1/4"-20 NYLOC NUT

30 583132 1 | SUCTION SCREEN

31 583442 1 | FILTER ADAPTER(61")

32 423064 1 | FILTER HEAD

33 423063 1 | HYDRO OIL FILTER (NO CROSS REF AVAIL)
34 423165 1 | OIL BREATHER CAP(61")

35 583049 1 | OIL TANK(61")

36 423065 1 | OILEYE

37 583217 1 | PUMP PULLEY

38 583385 1 | PUMP BELT SML PUMP

39A 583042 1 | RIGHT HAND BRAKE ROD(61")

39B 583044 1 | LEFT HAND BRAKE ROD(61")
40 422049 1 | BRAKE CRANK

41 373086 1 | BLADE SPACER

42 104256 6 | 5/16" PUSH NUT

43 104256 20 | 5/16" NYLOC NUT

44 105258 2 | 5/16" FLAT WASHER




61" Mid-Cut
Small Hydro Pump Assembly

# PART NO. QTY DESCRIPTION
45 523024 2 DECK DR. SPRING

46 423130 2 PARK BRAKE SWIVEL

47 523112 2 5/16" CLAMP COLLAR

48 363177 2 3/8" PUSH NUT

49 583190 2 BRAKE ARM
50A 583038 1 RIGHT HAND BRAKE CALIPER
50B 583039 1 LEFT HAND BRAKE CALIPER
50C 583511 X BRAKE PAD KIT

51 583040 2 CALIPER MOUNT

52 100339 8 1/2"-13 X 6" HEX BOLT

53 100300 2 3/8"-16 X 3" HEX BOLT

54 104257 32 3/8" NYLOC NUT

56 583328 1 PUMP PLATE -MCBDP10

58 105260 13 3/8" FLAT WASHER

59 823351 1 PUMP DRIVE IDLER

60 523277 1 IDLER SPACER

61 422025 1 TENSIONER W/BUSHING

X 523111 X BUSHING ( SERVICE )

62 107501 2 3/8"-16 X 2" CARRIAGE BOLT
65 373089 2 RETAINING WASHER

66 423175 1 IDLER PIVOT

68 583144 1 PUMP IDLER SPRING

70 109007 2 3/8"-16 WHIZLOCK NUT

71 393070 1 IDLER SPACER

73 583274 1 FRONT DRIVE ADAPTER




61” Mid-Cut Electrical Section - Diesel




61" Mid-Cut
Electrical Section - Diesel

# PART NO. QTY DESCRIPTION
1 X 0 CHOKE CABLE ( NOT INSTALLED )
2 101039 6 #10-24 X 5/8" PAN HEAD BOLT
3 104252 6 #10-24 NYLOC NUT

4 583277 1 WIRE HARNESS - 950D-MC

5 583502 1 30 AMP FUSE

6 523146 1 15 AMP FUSE

7 523147 1 10 AMP FUSE

8 523042 3 RELAY

9 423027 1 IGNITION SWITCH ASSEMBLY
10 363164 1 BLADE SWITCH

11 823194 1 ALARM

12 523050 1 12 VOLT BATTERY

13 423172 2 BATTERY HOLD DOWN

14 583403 1 BATTERY ANGLE - IL3

15 583409 1 POSITIVE BATTERY BOOT

16 109017 2 1/4"-20 WING NUT

17 523031 1 PTO SWITCH

18 101252 2 #5-40 X 1" SCREW

19 104520 2 #5-40 NUT

20 583276 1 ENGINE WIRE HARNESS DSL
21 583057 1 THROTTLE CONTROL

22 823196 1 POSITIVE CABLE

23 823197 1 NEGATIVE CABLE

24 583037 1 CONTROL PANEL

25 523036 3 WARNING LIGHT

26 583411 1 ELECTRIC LIFT SWITCH

27 583412 1 ELECTRIC LIFT HARNESS

28 523034 1 PARK SWITCH

29 583423 1 TIME DELAY MODULE

30 583429 2 BATTERY TERMINAL




OFF

| A CAUTION A | o)

3 H
A i omerssm RS R e e

EQUIPMENT.
2. BE SURE CONTROL LEVERS ARE IN NEUTRAL AND PARK BRAKE
IS SET BEFORE STARTING ENGINE.
3, MOWER SHALL NOT BE USED UNLESS ALL GUARDS ARE IN PLACE.
KEEP HANDS and FEET AWAY ' KEEP HANDS, FEET & ALL OBJECTS FROM UNDER DECK. KEEP
PEOPLE AND PETS AT A SAFE DISTANCE.
& BEFORE LEAVING OPERATOR'S POSITION:
A. PLACE CONTROL LEVERS IN NEUTRAL POSITION. BaEi
s DISEHGAGE P, cLuTCH
BRAKE

3y § DO ADD FUEL WHILE ENGIE 5 WA OF MRS

5

24

THROTTLE

ol

oFF

SAE 20w50
ONLY
&)

CHOKE E 3 USE API CD RATED

RH LH
TANK TANK

\FUEL/

423196 OFF

CUTTING

HEIGHT

-

5

FUEL LH —

PTO SWITCH UL T =
PULL TO ENGAGE R RH s — &

TANK
PUSH TO

DISENGAGE 1 7
11 19

A WARNING

TO AVOID SERIOUS INJURY OR DEATH,

% DO NOT ALTER ELECTRICAL SYSTEM. WRONG X ALWAYS REMOVE JEWELRY

AWARNING

—eee WIRING CONNECTIONS WILL DAMAGE BEFORE ATTEMPTING REPAIR
ELECTRICAL COMPONENTS AND MAY MAKE OR REPLACEMENT OF
FIJ ? THE SAFETY SWITCHES INOPERATIVE ELECTRICAL COMPONENBTZS_N
233
S

20

TO AVOID SERIOUS
INJURY: 24

® OPERATE CONTROLS SMOOTHLY
AND SLOWLY, ESPECIALLY ON

: ole et Lo i A WARNING DANGER
ATTACHMENT IS REMOVED.
© DO NOT OPERATE ON STEEP TO AVOID SERIOUS INJURY OR DEATH,
SLOPES; SEE OPERATOR'S % READ OPERATOR'S MANUAL BEF: * KEEP SHIELDS AND GUARDS IN PLACE.
MANUAL FORDETAILS OPERATING & FOLLOW ALL mcwms KEEP CLEAR OF DRIVES AND BELTS. @,
*ALVAYS L 00K BERIND MACHINE X LOWER IMPLEMENT,STOP ENGINE AND REMOVE ke BERORE WoRkiNG
BEFORE BACKING. IOVE KEY BEFORE DISMOUNTING. UNDERNEATH.

T + DO NOT MOW WHERE MAGHINE * e sonererEE ORI Ktow HOWTO eTop TRACTOR AN KEEP AWAVI
‘ COULD SLIP ORTIP. % ALLOW NO CHILDREN OR UNGUALIFIED EMERGENCY. * ENTANGLEMENT WITH ROTATING DRIVE
* BACKDOWN SLOPES. GO FORWARD FERSONSTO.OFERATI SLIEMS * BE CAREFUL ON UNEVEN TERRAIN. PARTS CAN CAUSE INJURY OR DEATH.
UP SLOPES * CLEAR MOWING AREA OF DEBRIS. DECREASE SPEED WHEN TURNING.
2332 * KEEP ALL DRIVE SHIELDS & GUARDS IN
- PLACE & IN GOOD CONDITION.

16 23 25 2'6

A\ CAUTION

Allow engine to
cool for 2 minutes
before refueling

ANGE

AWARNING

ROTATING DRIVE PARTS
BENEATH

Ly

To pri

B e KEEP AWAY - ROTATING BLADES

1_1/é inches SERIOUS INJURY OR DEATH CAN RESULT FROM

bel fill " KEEP AWAY! THROWN OBJECTS OR BLADE CONTACT.
elow Tiller nec| SHIELD MISSING FROM THIS AREA * DO NOT STAND ON OR NEAR MACHINE WHEN IN OPERATION.

% ENTANGLEMENT WITH ROTATING DRIVE
PARTS CAN CAUSE INJURY OR DEATH.

% DO NOT OPERATE WITHOUT THIS AND
ALL OTHER SHIELDS IN PLACE AND IN

TO AVOID SERIOUS INJURY OR DEATH, * KEEP HANDS AND FEET AWAY FROM UNDERNEATH CUTTER TO AVOID
In USA-use DO NOT OPERATE WITHOUT THIS AND SERIOUS INJURY. GOOD CONDITION. -
unleaded gasoline AT L =LDR IR RLACE AND I * NEVER OPERATE WITHOUT DISCHARGE CHUTE OR GRASS CATCHER
only : ASSEMBLY IN PLACE. i

A WARNING

TO AVOID SERIOUS INJURY OR DEATH
DO NOT OPERATE MOWER WITHOUT DISCHARGE
SHIELD OR DEFLECTOR IN PLACE AND GOOD REPAIR.

30

A DANGER

THE DISCHARGE CHUTE OR GRASS CATCHER IS NOT IN PLACE ...,

31



52" & 61" Mid-Cut

Decal List

# PART NO. DESCRIPTION
1 363023 DANGER DECAL
2 363231 LARGE ENCORE LABEL
3 363243 ENCORE DECAL
4 363265 SMALL ENCORE LABEL
5 423155 RIDER CAUTION DECAL
6 423156 PARK LEVER DECAL
7 423196 BELT ROUTING DECAL
8 423197 CONTROL DECAL
9 453010 OIL DECAL
10 523020 LIGHT DECAL
11 523021 PTO DECAL
12 583023 LABEL — FUEL VALVE - GAS
13 583076 PROWLER DECAL ( Large Cat Decal )
14 583088 PROWLER - BLK DECAL
15A 523493 PRO-52" DECAL
15B 583192 PRO-61" DECAL
16 583232 DECAL — UP- DOWN
17 583280 FUEL VALVE LABEL — DSL
18 583372 GLOW PLUG DECAL
19 583416 CUT GAGE DECAL
20 583441 DIESEL LABEL
21 583443 PROWLER DECAL - RED
22 823318 FUEL TANK DECAL
23 823319 TIP OVER — WARNING
24 823320 BATTERY - WARNING DECAL
25 823321 OPERATING - WARNING
26 823322 ROTATING PARTS — DANGER
27 823323 ROTATING PARTS - WARNING
28 823324 SHIELD - DANGER
29 823325 THROWN OBJECTS - DANGER
30 823326 DISCHARGE - WARNING
31 823327 DISCHARGE - DANGER




PROWLER
MID-CUT
ELECTRICAL
SCHEMATIC
SECTION




-Cut Electrical Schematics

52-61” Mi

083177 WIRE HARNESS
ELECTRICAL DRAWING

¥9 81 MOTI3A

£88¥862 — ¥ 8T ILIHA
# TdVAOVd
¥9 81 »ov1d
—
v9 vl MIvId YILIW ANOH
'SOd |
‘L1vd 0L HJ1N72
31819373
vo 21 a3y V L
AVTI3d
99 81 AOTT3A NILNYLS
NOILONAC
JAIA ]
S
~
¥9 v1 3n7d g
L 99 8l 'dlS 3INTE / X974
JIAN3S
f @ 1¥3H 110
o v9 8l dIS c
5 | E 3INg 7 Havd n
SR ﬁ\%\ =
- —
S 1 [n]
Y - > Y ySr62o#
> Td¥AIVd
99 p1 3nTd
I JOLIJ3INNDOD
A i ENGINE
. —
)
v 5 N everonzrs
2 o HOLIMS Y09 d
m ] > AT ¥9 $1 03 o078 3snd v9 81 a3
o5 ¥ 21 39NYAD
o v9 vl a3y
/\ i)
t N 99 81 3LIHM
=] J vo et 138 ¥D 81 JLIHM / N¥L
%
o SpeE2LEH
s 'NNOO 9D 81 'dLS ¥I974/ a3 '¥D 8 'dlS ¥ovd/ a3y
% vid w9 81 ILIHA / IvE Y9 81 918/ IINVAD
Q 2B nhounms
[l oLd
¥9 81 ILTHA / Nvl ‘03N
¥9 81 NIFD
138 0601
2 # 3u4bn 101 Yoy
> 5 ¥0 81 N3FD w (9> 'SNI 'NON SIHOIT bvallv;
. : ININAAYM
HALIAS M W31l FIVW34 881
9ALN3N — = 'SOd
¥IAIT 9 : : M =
0
e HILIAS Lv3s ¥9 8L 3NTE/ILIHA
HOLIMS
TPivAE Aelvd ONIMYST 1931410914
, grousse SSINMYH INIM £21£8S



-Cut Electrical Schematics

52-61” Mi

INC

o2832/6 ENGINE WIRE

ENCORE MFG. CO.,
HARNESS

1 REQD./ 930D

- electrical diagram -

Wodboj JoDjUrDae —

1056 /' d03dd |
SSANGVH

JAIMN ANIDNGT 9/L2E8G
ONI 00 'O44 J400N3

S0L23INNDD
4019 1N93Y
D¥
E YO 81 MNOTI1IA/M FITHM
QION3I0S
Sand HILAYLS
MO719 .
1Nd1Nng E - =
SOLYNYIL IV <] w
= vo 21 a3 | @ = 3AIS
— = w ANTON D
i es | &l Al & 30193NNDD
| = ANISDN A
dW3L IN¥T002 CO o O O
INION3 00 o0 O
NG
vo 8T NMOYd 440LNHS 14N 4
—)
YO 81 AoV 1d/m T3
YO 81 NIFdD
JAIS NI-JHIM
WO 4 3% SYOLDINNDOD
40 SMIIA Y



-Cut Electrical Schematics

52-61” Mi

— wouboip JodlUrD31e —
dW % 04 T0S6 /'doddoe 1

JaIS NI-3dIM WOd3 Jav

SIOLIOSINNDOD 40 SAZIA TV

¥081 D3O/M NIFAD

HIJLIMS
SSANMYH 3AIM SEIRIIEY o 61 420
uo 8109713 = vo 81 »avid
313N INOH
[/2€8S PUD G/2£8G
ONI “00 'D4W 300N — + o
on1d
Moo
v9 81 MOTTIIA/M ILIHA T
1S0d
Ad3LLve v el 033 U ¥D 81 »avTd
/
¥9 81 MOT13A
¥O 21 AvYD
vo ¥1 3nd Yo 21 AveD
¥0 81 ILIHM/MI3Y
f vD 81 MOTTI3IA/M ILIHAM
v9 81 LHA/M3
¥9 21 AV9 =
vo 21 a3y o
< [l SSINdYH g
M NOILINNC — 40 aN3 ®
= CO CO OO )| 30103NNDD 3AIM 9 21 AvaD dnv 0€ o 2
< [ v f s s INION3 HJILIAS A3 Iy { = x
g
= v el a3 va 1 3N ﬁ = |[¥9 81 end g 3
c =1
m v9 81 N3F¥0 HJILIMS NOILINDI N T E z
11 ()
© |2 vo 21 a3y o @ N % [
o |2 w | — a 1SdS AVI3d g |
@
5 5| M — J ¥9 81 MNId : S |2
5 T | ® 22074 3sSN4 = = ® 5
(=) = 2
R g |9 = 0 = v9 81 and LR
© ~ = 9
s ¥9 81 3LIHA/*T3Y % 2
z
- vo gl NMONE A vo 81 Xavid/m 43 S —
@
vo 2l a3y o
v0 8l 31dand >
HOLIAS OLd 99 81 NAOuE
fl f < P —— ¥9 81 3N7d/# 3LIHA
vo 81 ¥9 81 3NT@/M ILIHA
g a— I ANd/ LHA
/N 93N
Woa 0N [
- vo 8T 31ddnd /N t
o/N SLHOIT
2 BINNEREZ
o ol g
= ]
- bl
HOLIMS - =] 2
WALAIN 5 £ | HaLImS sod g a "
Q B o| Lv3s E B
. - — —
% — v9 81 MINId =)
'NNOD AVTI303NIL < -
Vo 81 40 M3IA d93d & N
»ovId ¥9 81 Mvd LHDIT
9N1d MO8
v9 81 3n1a/" 3LIHA
HOLIAS vo 81 3NTE/M ILIHA
IivIE Ndvd



-Cut Electrical Schematics

52-61” Mi

woubojp Jodjursaa -

SSANSVH FHIMN = vo 81 >0V
313N ANOH
cl2ess puo T12E8S9 w9 91 30w 8
" ‘o "
ONI "'03 94N F400N3
HJLN13
013410373 Wi 66-91-2
SHOLIINNOD AV
7 9o 21 a3y FHL NI SNOIL9207
JAIN T3IBDNVHD
j 7 i : ¥9 81 MOTI3A
QION3T0S dWnd 13n4 —
d3LAVLS N ¥9 81 MOTI3A
¥9 9T XMovd
¥9 ¥T 379
< ¥9 8T MOTI3A/M JLIHM
ﬁ ¥9 8T MOTI3A/M JLIHM
< ¥O vT 03y .
z ( ¥0 91 q3¥/m NITAD @ ¥0 81 LHA/MI3Y SS3NYYH
=] c 40 QN3
m m
2 C 10T J| 90.103NNOD NOILONNM 3AIA N
m 3NION3 HOLIMS A3M 99 91 Q3u/m NITID J g
s 1 =
— ¥9 2T 03y vo 81 dnd
M M _q\u ¥9O ¥T 3N79 dWy ST [
> e S ¥D 81 NIFAD HOLIMS NOILINDI
=
M IS vo vl 03 z @
= - w ® ul 1SdS AYT3Y
g L= g — <
= = E — J 99 81 NIJ S
© = — Ing
s > © 0074 3snd 3 = NM
g a a R _
5 g -
@ ¥9 8T and
¥9 8T JLIHM/MI3Y W
X ¥O 8T XIvd/m 03y
¥9 2T 03y
¥9 81 37dand
HJLIAS Old P——
E m ¥9 81 N33d9
3/N —
WOo 93N
0/N
¥9 81
o/N 37d9nd ¥9 81 XIv1d SLHOTT
o ] = ONINZAYA < <
% I I
= :
m sod = =] > . .
HJLIAS 5 o = z R R
I9HLN3N a T £ =
> B & &
- © ©
HOLIAS 1¥3S 3 81 ANId a a
5 5
\%Mvaim
¥9 81 XIv1d

HJLIAS
VAL Advd

¥9 8T INTd/M IFLTHMA

¥D 81 INTd/M ILITHMA

¥9 8T MOTI3A



-Cut Electrical Schematics

52-61” Mi

— wWodJbolp yod|UrD3S —

IN

RED w/BLACK 18 GA

M€ #

RSEE]

¥9 81 MOV M NVL

MO #

vmw Q@ ODmmv \,Q@MQ,O@ H v9 BT IvIE A MOT13A v2 81 980 / A8
¥0 81 v
SSANYYH INIM Y9 81 HIVIE M ILITHA
¥9 81 3N 371 M ‘030
uvo AJ0L33NOD d3L3W dNOH (
BIEEBS PUD /IEE8S o oo S 1|
ONT 03 "D4N 400N — JCRER S
dhWnd 13Nn4
HOLNTD {
L9915 _ vo 81 Mawe 99 o1 13 M NIRWD SHOLIINNDD
¥ 8l DuD M NADNE A0SS300dd
i — NOTLINOI
[ 93 81 NIFO 37 4 D0
v9 81 Ve L ¥9 ST 034 # N3IZFD
v 81 ADTTIA J T J401NHS
13N4
a Y3 81 ¥owIa/M a3 o
/ ¥0 81 Mova/M 03 T
v9 1 3nE vo er a3 SSIANIYH
40 ON3
uzﬂmuﬁwmmw_m,wzv f Y9 81 ADTIIA/M ILIHA 3 3
£ gl ® = 3
= Yo 21 a3y Sla — o
& 3 B
= =L NDLLONAP ® = 79 81 and
2 ERI ¥0 91 03y 4 NIZD B
> W HOLIAS A3 ﬂ dnv 01
vo 21 03y =
v vL3ne ~ 1SdS AV
A
i
dO0LIJ3NNOD v9 2l a3y = —= =
= 3NION3 — o _ W
= (ITYNID o e 8 - ¥o 81 ¥nd =
M v 81 ADTIIA/M ILIHA SA0E IS4 5 e
> HOLIAS NOILINOI B >
— 95 8 Ao v9 81 ILIHA/MIRY A
vo 81 NIZO X 99 81 HwIE/M AR
va 21 a3y
vo 81
n7E 31/4 3LHA 99 81 31dand
v9 81 NADNE
0ESL6H /J
NNOJ Y13a v9 81 NIZWD
0 g O3] HALIAS
|y 0ld
S va 81 dnd/LHA
BENN
v9 81 J1dand PN E
O/N : S1HDIT
DONINASTM
2 S 99 Br Mowa/m 13 HOLIMS 1¥3S
HOLIAS - S0d = 2
IVILN3N o M ~ =
dINTT S © _
£ o A¥3LLvd
99 81 MOWTIE/M (Y m 'NNOD AVI3A3NIL = 'SOd 0L
© 40 MA3IA d¥V3d @ v3 81 XNld
o
” N 93 81 N8 3/M ILIHA
99 81 ¥avE
93 81 N7E 3/ ILIHA

8¥0/.6C # QdYAIVd
HJLIAS 3IHvaE Advd

IS NI-3dIM WHS Fv
SAHULIINNDD 40 SMIIN TIW



-Cut Electrical Schematics

52-61” Mi

- woubojpo

JODlU1D3)18 —

9056 /d03d 1
SSANSVYH JoIM INIDNT 61€£8S

ONT 03

Jd399Iy1L 1100

vO 81 Aav1d /M T13A

vO 81 Aov1d /M "IHM

‘D4 FHOONT
SO0LJ33NNOD
JO0L9IND3Y
H
D Y9 8T MOTI3IA/M FLIIHM
FANSS I
- 710 3NIDNJ
LndLng =
JOLYNSIL Y ® —)
—— =
= 2 5 (3T9WD
= ol @ JOLI3NNOD 3NIONJ
vO 21 03d > -
=z
YO 8T NdBD 371 /m 'Oyd0 W
&
YO 81 3ANT1G 371 /™M 'Od0 | -
7ﬁwuﬁuugmuu7:muumuumuu CIONADs
mmuwmwmwu [ . TS
kN
vO 81 XMov1d /M NVL
vO 81 N1d 31/M FLIHM
STI00 NOILINOI

(FI9WIDH
AOLIJINNOD
INIDONS

dW3Ll LINV1000
ANIONS

T YO 8T NIFD

1AJ € 'ON

v9 81 MAOTIIA/M JLIHM

JAIS NI-3dIM WOS4
34V SHUOLOINNDD J0 SATIA TV

1A0 2 'ON

TA0 T '©ON



-Cut Electrical Schematics

52-61” Mi

— woubojp yodlUyrD39 —

04 8 JW duze MY /0939038 T o ot e
SSANIVH —

JJIMN  26vEBS PUD $8YE8S HOLN7D ¥9 81 3LIHA
ONI 00 'O4W F300N3 JId12373 A3 LN ¥9 81 X0vE

J‘\ AJNaH

=

'SOd va ¥ oV k(l - g E
Llva Ol Q| ©
v9 21 a3y V L
AV I3
_ V9 81 MOT13A - NEIRSIARN
- I g
~ b
} ¥9 91 ovid -
NNOJ  371NaOW ® By
¥9 ¥1 3074 vD 81 MNId
¥9 81 >INId
v9 81 3INTE/ILIHA
= ﬁ\ Y9 91 a3d/M NIFWO @
Ele vosl NOTLONNP c
H m ﬁ‘\»" ‘dls 3NTg/xovia JAIM m H
s - v9 Sl a3a/m NIFID i o
2 m i — 2 8 -
99 vI 3nTa I N !
- — 2 T
e e &
S I = =
© = ’ A, 2] 2
2 = /Iy < 4 z AJOLIJ3NNDD
= X ANIDNA
- 2 HILIAS Rt »
S @ A »oa 3snd g =
5 2 99 21 3ONwdD - 5
@ Yo bl 43y
A ° > g
mm P 99 81 ILIHA
¥9 21 a3y
2
g e
< R 99 81 'dLS >avd/ a3
2 NNDD Y1730 A Y9 81 JUTHA / NYL
g HBEH|HOLIAS
> e ¥9 81 3INTA/ILIHA
99 81 NITQ —
SLHOIT
° ° P 5 ONINSHYA
HOLIAS : 00 2 /&
AYYLNEN $3ATT m :
oe]
w9 81 NADYE o HOLIMS
> 1938 v9 81 >INId
¥9 81 »Ivd
HJLIMNS
DIVAD Advd JAIS NI-FJIMN WOH4 Jd¥
8Y0LL62 # (¥YXOVd SAOLIINNOD 40 SMAIAIA TV



52-61” Mid-Cut Electrical Schematics

ENCORE MFG. CO., INC.
583495 ENGINE WIRE HARNESS
1 REQD./ 700

4WAY CONN. PACKARD #2977048
VIEW FROM BACK

o - ENGINE CHARGING TERM
. 25 INS. FEMALE TERM
% AMP #3-520408-2 (@

®
RED /BLACK STP.
18 GA, %

ENGINE KILL TERM.
SM # MNGIS8-156DM
or equiv.

Goullet style male
disconnect)

ENGINE FUEL SOLENOID
TERM.
SM # MNGIB-126DFI or
equiv.
(arip snap recepticaly

BROWN / WHITE STP. 18 GA.

OIL PRES, SENDER FLAG
TERM.  AMP #2-520129-2
w/ins (or equiv.)




Notes:



7

ENCORE

POWER EQUIPMENT

0302B ,ENCORE MANUFACTURING CO., INC. 61B850P - PARTS MANUAL
All rights reserved. Contents subject to change. PROWLER MID-CUT — ParT Numer — 933111





